MODEL TMS
PARTS MANUAL |

prenmice A

HYDRAULIC
LOADERS



PRENTICE
SERIES TMS

TABLE OF CONTENTS

Introduction ~-e--ececacmmcacacan
Nomenclature -----ce-ceecacaa-
Servicemans Quick Reference ---
Table of Contents ---=--cec-a-c-=
Warranty -----ec-c-mcmamacaaaa-

STRUCTURALS

Booms

Knuckle = --ccce e e e r e e e e ceemmem e m—maa-
Linkage === == e==cmm e d e ceeeememeccemccemce o
Frame and Swing Assemblies ---
Spindle Assembly =--ceccccmccmcc e n e mececmm—emmcem————

ATTACHMENTS

-

W= uon=~]
w» N O

i 8 =

210 Pulpwood Grapple ------=---
241 Bypass Grapple -----------
"PRENTICE" Friction Knuckles -

HYDRAULIC CIRCUITS

Ut W =
[e 3 "N V]

Control Valve to Attachment ----

Control Valve to Main Boom Cylinder ~--cececmomnmcc e cce e m
Control Valve to Stick Boom Cylinder =--e-cmmcccom o eeeemc e e ee e

Hose Chart ------ccemccacaanaa-
Plumbing Reference ----=~-==-==-
Pressure and Return -----------
Swing Assembly Hydraulics ~-----

HYDRAULIC COMPONENTS

[+ <]

NW=OYONON~
1N

Control Valves
-Main Control Valve

Center Working Valve Sections ==---cmeoomcmcc o eaecccmmeeeama

End Working Valve Sections -
Float Sections --=-=w--eacu---
Introduction ~c-cemccaaao-n-
Options --=cowcece-cmcmaaaaa-

Cylinders

Grapple ----cceccmmmceceeaeen
Main Boom -----ceacccccncnan-
Stick Boom ~-w-==cmcccacaaaaa-
Filter, Hydraulic Oil = =------w--
Pump, Hydraulic - (25X) =------
Reservoir, Hydraulic Oil -------
Rotor, Grapple ~-e-ec-cccaocoa--

Swing Assembly -~ (See Section B)

13, 14
15, 16
11, 12
10, F7

17 thru 21
7, 8

1, 2

3 thru 6
24

22, 23
24, 25

9
Bl1l, B2

TDP 201-274

"



PRENTICE

SERIES TMS
TABLE OF CONTENTS
MISCELLANEOUS
Cylinder Pistons (Non-current) e-eceeececemmcmmcnccmc i ce e ccm e e 2
Decals =-~-c-ememmmcmcc e e s e eeacmeac e mecdscame—mmm e ———a= 1
Ear Chart, Grapple Mounting - -« cmceemomcmm e cmmeecceooem 5, 6
Installation of the Swing Assembly =-ccccocmammaccc e ccceeee e e 4
"O" Ring CRart === == -m - o m oo o m o m e e e eeneemce e 9
Swing Assembly Pistons (Non-current) ~eeecmcecocm e oo meeeea 3
Torque Charts
Grade 5 CapsSCrews =---ccmemmoco e e 8
Grade 8 CapsSCrews ==-=--m-ecemccmuamcccceccccccmcccccmcccecmc———a- 8
JIC Fittings mee-mmememmm s mm e e e cmme e cmme e e e e 9
Valve Banks Used on Earlier Units (Knuckle Boom) -------emeccomaaooono. 7

NUMERICAL INDEX




PRENTICE
SERIES TMS

PARTS MANUAL INTRODUCTION

This catalog contains complete part information for the PRENTICE Series TMS
Loader, including normally available options. Optional items shown in this catalog
may not appear on your machine, but they may be obtained through your PRENTICE
dealer.

Although great care is employed during the preparation of our parts manuals to
ensure the accuracy of illustrations and listings, the company cannot be held respon-
sible for errors or substitutions, nor for changes made after the date of issue. This
catalog is compiled from information available and current at the time of documen-
tation; OMARK Industries reserves the right to improve its products without giving
pPrior notice or incurring obligation.

HOW TO LOCATE PARTS

Alphabetical Table of Contents is divided into sections lettered A through G;
assemnblies are listed alphabetically under each section heading., The manual has
a modified thumb index: black stripes on the table of contents pages line up with
the black stripe on the first page of each section.

Itemized Parts Lists, with illustrations, cover each assembly listed. All
parts are identified by an item number in the illustration corresponding with a
like number in the parts list. In some cases standard hardware items are listed
directly under the attaching part and do not have a separate item number.

The Numerical Index lists all numbers used in this catalog, in numerical
order, along with the page(s) where thay are shown,

MODEL DESIGNATION
TMS built after October 1972 *

* Serial No. 11649-7211 and up TMS built prior to October 1972 *
1. Bolt On Sub-Frame 1. Varied Frames, depending on usage
2. Linkage Boom Combination 2. Knuckle Boorm Combination

(14" and 16' maximum reach)

3. 4" Stick Boom Cylinder 3. 3-1/2" Stick Boom Cylinder

4. '"Hex Head" Pins & Pinlocks 4. "D Head" Pins & Pinlocks

5. Belleville Friction Knuckle 5. Pin & Coil Spring Friction Knuckle
(Type B - See page C5) (Type A - See page Cb6)

* See following paragraph for information about determining units date of manufacture.

SERIAL NUMBERS

When ordering parts for a specific machine, please include the ENTIRE serial
number on your order, The PRENTICE serial number contains three basic infor-
mation groups; for example, TMSZ - 12345 - 7210 :

A) TMSZ designates series and plant of

manufacture (Zebulon, N, C.)
B) 12345 is the actual serial number PRENTICE

C) 7210 is the year (1972) and the month SER. NO. TMSZ -~ 12345 - 7210

(October) of manufacture Moo TMS TrPe 00000
pPAT. NO. 00000-0000-000

To avoid confusion, serial breaks in this
manual will show the serial number only. It
is important, however, to show the ENTIRE
serial number on all parts orders.

A 3

* Revised Feb. 74




PRENTICE
SERIES TMS

PARTS MANUAL INTRODUCTION

SERIAL NUMBERS (Continued)

The serial numbering system described on the preceeding page was adopted
in July of 1970. Before then, TMS units were identified with a four (4) digit
number, beginning with serial number 3001.

NOTES and DESIGNATIONS

Optional equipment or items applying only to certain units, are identified by a
note, a serial break, or a special designation in the title of the page(s). A change
for which there is no serial break is identified by a VERIFY note, giving informa-
tion to help you identify the parts you need.

Servicemen will find relief settings, torque specifications, and information on
installation of components on some pages, (refer to the Servicemans Quick Refer-
ence page),

Directional Reference: Right, Left, Front, and Rear in this catalog refer to
the Loader's Right, Left, Front and Rear,.

CHANGES IN LISTING

Revised parts manuals are printed when warranted. Items added or changed
are identified by asterisks and revision note under the page numbers. The revis-
ion date is the date of issue of the revised page, not the date the change took place.

* - An asterisk in front of an item number indicates an added item.

* - An asterisk in front of a part number, quantity, or part name indicates a
change in listing.

* - An asterisk in front of a line in the table of contents designates a page
changed in the last printing.

Information applicable to older units is generally retained in revised parts
catalogs, except as designated in the title of the catalog.

PARTS ORDERING INSTRUCTIONS

Part numbers and prices are subject to change without notice. Contact your
PRENTICE dealer for parts and service on your machine., Parts are supplied to
dealers by our Parts Depot in Prentice, Wisconsin. When ordering parts for a
specific machine, always write the unit's model and complete serial number on
your order. Order parts by part name as well as part number. Parts orders must
be typed or clearly written on purchase orders; If Your Order Can't Be Read, We
Can't Fill It. Give specific shipping instructions. We want your order to reach you
as quickly as possible. The following means are available:

Truck Freight

Air Freight

Air Parcel Post

upPs

REA Express

Greyhound Bus

If you have a pressing need for a small light item, we recommend first class
or air mail for the quickest possible delivery,




PRENTICE
SERIES TMS

SERVICEMAN'S QUICK REFERENCE to
SPECIFICATIONS and IMPORTANT ITEMS

TITLE

CYLINDER PISTONS (Current)
(Non-current)

EAR CHART ,GRAPPLE MOUNTING

HOSE CHART

PRESSURE and RETURN OPTION(S) ... D3 and 4

SWING CYLINDER PISTONS (Current) e Bl and 2
(Non-current) .o . F3

TORQUE CHARTS (Capscrews) ..... . F8
(JIC Fittings) . F9

VALVE INTRODUCTION and PRESSURE SETTINGS ¢ vveeee.a... EIO
(Used on Linkage Boom Units)

VALVE BANKS and PRESSURE SETTINGS
(Used on Knuckle Boom Units)

ZERK (GREASE FITTINGS) LOCATIONS




PRENTICE
SERIES TMS

\ LJ unu i

NOMENCLATURE

Sub-Frame Assembly

Swing Assembly (270°)

Hose Guide and Bulkhead Assembly
Spindle and Swing Gear Assembly
Main Boom Cylinder (4-1/2")

Main Boom Assembly

Stick Boom Cylinder (4')

Boom Linkage

Stick Boom Assembly

PRENTICE Friction Knuckle
Pulpwood or Bypass Grapple - (Optional)

[Spp—

Components Not Illustrated
Main Control Valve (5 Section)

25X Hydraulic Pump - (Optional)
Hydraulic Oil Reservoir (20 Gallons) - (Optional)

A 6




A“* (M QNP Rive AN e SNl
6 Bt NIV S ADIGNESRE NP RDIGNP D IGN D N
¢ A A = = = i Lo U Fo L PSS F o L L L L S L

D
.

. R
B OINOR

PRENTICE

SERIES TMS

PRODUCT WARRANTY

. OMARK INDUSTRIES — HYDRAULIC MATERIALS HANDLING DIVISION (“OMARK-

PRENTICE”) warrants its products to be free from defects in material and workman-
ship under normal use and service for a period of 90 days or 500 hours (which-
ever occurs first) from the date first put into service by the original customer. Ma-
chine installation must be approved by an authorized OMARK-PRENTICE dealer,
and all installations are subject to approval by Factory service personnel. For units
and accessories in dealers’ stock, Warranty start date shall be no later than one
year (365 days) from the date of shipment from OMARK-PRENTICE. Within the
Warranty time period, the Company will repair, replace F.O.B. its factory, or allow
credit at the then current dealer net price for any part manufactured by OMARK-
PRENTICE that shall be proved to the satisfaction of the Company to be defective,
provided that upon request all parts claimed defective be properly identified and
returned to the factory within thirty (30) days of such request with all charges
prepaid.

. OMARK-PRENTICE will consider Warranty claims only when submitted according

to the following procedure: Each claim must be adequately documented and sub-
mitted on an OMARK Warranty Claim form accompanied by a completed OMARK
Mechanic’s Service Report. For warranty to be considered, a properly completed
Warranty Validation Form for the claimed defective machine must be on file with
the OMARK service department.

. THIS WARRANTY IS EXPRESSLY IN LIEU OF ANY OTHER WARRANTIES, EXPRESS

OR IMPLIED, INCLUDING ANY IMPLIED WARRANTY OF MERCHANTABILITY OR
FITNESS FOR A SPECIFIC PURPOSE, and of any other obligations or liabilities on
the part of OMARK-PRENTICE. No one is authorized to assume, for or on behalf
of the Company any different or additional obligations in connection with its Pro-
ducts. THE COMPANY'S LIABILITY UNDER THIS WARRANTY IS LIMITED TO
TREATMENT OF PARTS AS SET FORTH IN PARAGRAPH #1, AND NO OTHER
LIABILITIES EXPRESS OR IMPLIED ARISING THROUGH NEGLECT OR OTHER-
WISE ARE ASSUMED, NOR WILL ANY CONSEQUENTIAL DAMAGES BE PAID.

. This Warranty covers only new equipment in the possession of its original owner

which after shipment from the Factory has not been manufactured, altered or
treated in any manner whatsoever without written consent of the Company. No
claim will be honored for a unit that has been abused, misused or operated under
conditions other than those specified by OMARK-PRENTICE.

Items such as pumps, valves, motors, engines, batteries, power trains, tires and
other accessories not manufactured by OMARK-PRENTICE are covered only by the
individual warranties of the manufacturers of such equipment; such items are not
warranted by OMARK-PRENTICE.

He T Rk >
TGN MR R TR
A AL G SE L U

Effective july 1, 1975 A 7

AT INF QR aN Y/ SN SRRy o I Lo, IR S g NN SRS S
B - NS u D N - T N r L QR T Lo~ jou i T
S LU S C A O g U TS L F S L O K LT

Lt
fa



PRENTICE
SERIES TMS

SUB-FRAME and SWING ASSEMBLIES




PRENTICE

SERIES TMS

SUB-FRAME and SWING ASSEMBLIES

Item Qty Part No. Part Name
- 1 180071 SWING ASSEMBLY - (4" ID x 270° swing) - complete - (consists
of items 1 thru 14, 20 thru 24, and assembly housing)
1 2 111033 BARREL, swing cylinder
2 2 304532 NUT, self-locking - 1-1/2'"-16 UNF
3 2 114060 PISTON, external half
4 2 117009 PACKING, chevron '"V' - (set of 7)
5 2 114059 PISTON, internal half E
6 2 117020 RING, wear
7 2 147024 SEAL, bore wiper
8 2 135222 GASKET, piston
9 1 #144023 RACK, swing - (270°)
10 2 204028 CLAMP, cylinder barrel
11 2 304003 NUT - 3/8'"-16 UNC
12 2 305003 LOCKWASHER - 3/8"
13 2 300311 CAPSCREW - 3/8"-16 UNC x 2-1/2" - Gr5
14 1 144005 SHOE, rack
15 1 510137 FRAME ASSEMBLY
1 180004 HOUSING, swing assembly - (welded to frame)
16 1 514481 HOSE GUIDE and BULKHEAD ASSEMBLY - (welded to frame) -
includes items 17 thru 19
17 1 504480 RING, hose
18 1 514483 PIPE, support
19 1 514485 PLLATE, bulkhead
20 1 121005 FITTING, grease - 1/8" NPT (straight)
21 1 304524 NUT - 7/8'"-14 UNF
22 1 305009 LOCKWASHER - 7/8"
23 1 144006 LUBRICATOR and ADJUSTOR, rack shoe
24 1 135113 "o RING - 9/16" ID x 3/4'" OD
25 3 308008 CAPSCREW - 1/4"-.20 UNC x 5/8" - Gr5
26 3 305001 LOCKWASHER -~ 1/4"
27 1 180005 CAP, dust
28 12 304007 NUT - 5/8'"-11 UNC
29 12 - 305007 LOCKWASHER - 5/8"
30 12 *306842 CAPSCREW - 5/8"-11 UNC x 2-1/4" - Gr*8 Torque
- 1 147628 SEAL KIT - (consists of items 4, 7, and 8)

TORQUE Grade 8 Mounting Bolts (item 30) to 200-240 F't. Lbs.

Reference to pages F3 and F4

B 2

*Revised Feb. 74



PRENTICE
SERIES TMS

A MEASURE
DISTANCE

SPINDLE ASSEMBLY

B 3



PRENTICE

SERIES TMS
SPINDLE ASSEMBLY
Item Qty Part No. Part Name
1 2 136145 PIN, main boom pivot and base end cylinder
2 136912 PINLOCK - ""D'" head
2 2 304515 NUT -~ 1-1/2"-12 UNF
3 1 180022 SPINDLE - 3-1/2" dim. A - '"D" pinlocks
1 180073 SPINDLE - 8" dim. A - '"D" pinlocks
4 2 136255 PIN, main boom pivot and base end cylinder
2 136915 PINLOCK - Hex head
5 1 514104 SPINDLE - 8" dim. A - Hex pinlocks
6 1 180067 KEY, gear
7 1 180044 GEAR
8 1 180099 SHIEILD, dust
9 1 100018 CONE, upper - order with item 10 (set)
10 1 100017 CUP, upper - order with item 9 (set)
11 1 100013 CUP, lower - order with item 12 (set)
12 1 100014 CONE, lower - order with item 11 (set)
13 2 169020 RING, lock
14 1 306001 SCREW set - (socket head) - 1/4"-20 UNC x 1/2"

B 4



PRENTICE

SERIES TMS

LINKAGE BOOM COMBINATION




PRENTICE

SERIES TMS

LINKAGE BOOM COMBINATION
#Serial No. 11649-7211 and Up

item Qty Part No. Part Name
1 1 511178 MAIN BOOM ASSEMBLY, 115" - (illustrated) - includes items
3, 4, and quantity 4 of 11
1 514357 MAIN BOOM ASSEMBLY, 103" - (not illustrated) - includes
items 3, 4, and quantity 4 of 11
2 1 511199 STICK BOOM ASSEMBLY, 88" - (illustrated) - (SEE
EAR CHART)
1 514339 STICK BOOM ASSEMBLY, 76" - (not illustrated) - (SEE
- EAR CHART)
3 3 121005 FITTING, grease - 1/8" NPT (straight)
4 2 102504 BUSHING, steel
5 13 514858 CLAMP, tube
6 21 305005 LOCKWASHER - 1/2"
7 7 300506 CAPSCREW - 1/2"-13 UNC x 1-1/4" - Gr5
8 6 136275 PIN
9 6 304515 NUT - 1-1/2"-12 UNF
10 1 511175 LINK, side - LH
11 6 102524 BUSHING, steel
12 1 513280 LINK, side - RH
13 2 121002 FITTING, grease - 1/4'"-28 UNF (straight)
14 1 121004 FITTING, grease - 1/8" NPT x 45°
15 2 102502 BUSHING, steel
16 1 511164 LINK, center - (includes items 13 thru 15 and quantity 2 of 11)
17 2 300513 CAPSCREW - 1/2"-13 UNC x 3" - Gr5
18 1 514337 GUARD, tubing - {used on 88" stick boom)
1 514338 GUARD, tubing - (used on 76" stick boom)
19 1 514337 GUARD, tubing - (used on 88" stick boom)
1 514338 GUARD, tubing - (used on 76" stick boom)
20 6 306349 STUD - 1/2"-13 UNC x 3" - Gr5
21 6 304105 NUT, jam - 1/2'"-13 UNC
22 12 304005 NUT - 1/2"-13 UNC
23 6 305105 WASHER, plain - 1/2"

Reference to page F5

B 6

¥*Revised Feb., 74




PRENTICE

SERIES TMS

BOOM MEASURING CODE
e Dimension A

Py j &

re—— Dimension B

Dimension A - center base end pivot pin hole to center
stick boom pivot pin hole.

Dimension B - center base end pivot pin hole to center
anchor plate pin hole.

KNUCKLE BOOM COMBINATION




Item

2A

Qty

NN =NV

12
12
12

e ]

Part No.

180043

506855

180055

508222
180012
180057

451061

121005
102504
102505
304515
136157
130016
300503
300306
304008
305008
136010
136009
300821

136162

PRENTICE

SERIES TMS

KNUCKLE BOOM COMBINATION

Part Name

MAIN BOOM - (96-3/4" Dimension A - 62-5/8'" Dimension B) -
units with serial no. 4052 and below - (includes items 3, 4,

and 5)

MAIN BOOM - (96-3/4" Dimension A - 62-5/8" Dimension B) -
units with serial no. 4053 and up - (includes items 3, 4, and 5)
MAIN BOOM - (96-3/4" Dimension A - 64-1/8'" Dimension B) -
units with serial no. 4052 and below -~ (includes items 3, 4,

and 5)

MAIN BOOM - (96-3/4" Dimension A - 64-1/8" Dimension B) -
units with serial no. 4053 and up - (includes items 3, 4, and 5)
STICK BOOM - (68-7/8" pin to pin) - units with serial no. 4052
and below - (SEE EAR CHART)

STICK BOOM - (71-1/2'" pin to pin) - units with serial no. 4052
and below - (SEE EAR CHART)

STICK BOOM - (71-1/2" pin to pin) - units with serial no.
4053 and up - (SEE EAR CHART)

FITTING, grease - 1/8'" NPT (straight)

BUSHING, steel

BUSHING, steel

NUT - 1-1/2"-12 UNF

PIN, pivot

CLAMP, tubing

LOCKWASHER - 3/8"

CAPSCREW - 3/8".16 UNC - 1-1/4" - Gr5

NUT - 3/4"-10 UNC - (units with serial no. 4052 and below)
LOCKWASHER - 3/4'" - (units with serial no. 4052 and below)
WASHER, special - (units with serial no. 4052 and below)
PIN, stick boom cylinder - (units with serial no. 4052 and below)
CAPSCREW -~ 3/4" x 10 UNC - 6" - Gr5 - (units with serial
no. 4052 and below)

PIN - (units with serial no. 4053 and up)

Reference to page F5




PRENTICE

SERIES TMS

o< 22

&< 23

NOTE: Swive! Pin timing mark MUST line up with
the timing mark on the end of the Rotor Shaft.

210 PULPWOOD GRAPPLE

Cc1




PRENTICE

SERIES TMS
210 PULPWOOD GRAPPLE
Iitem Qty Part No. Part Name
- 1 166134 GRAPPLE, 210 Pulpwood - complete - (consists of items
1 thru 23)
1 1 512965 SWIVEL PIN ASSEMBLY - (used on units with ""belleville"
type friction knuckle)
1A 1 166057 SWIVEL PIN ASSEMBLY - (used on units with ""A'' type
friction knuckle)
2 1 306502 SCREW, set - 3/8"-16 UNC x 3/8"
3 2 166005 WASHER, thrust
4 1 102508 BUSHING, hub
5 1 900227 HEAD ASSEMBLY - (includes items 4, 6, and quantity 2 of 11)
6 1 121005 FITTING, grease - 1/8" NPT (straight)
7 2 121004 FITTING, grease - 1/8" NPT x 45°
8 4 136001 PIN, cylinder mounting
9 4 121002. FITTING, grease - 1/4"-28 UNF (straight)
10 4 309605 PIN, cotter
11 4 102501 BUSHING, cylinder mounting pin
12 2 Ref. CYLINDER, grapple - (see breakdown, section E)
13 2 900860 JAW, pulpwood
2 *136942 PINLOCK - (weld to outside of jaws)
14 2 517020 PIN, jaw
15 2 304526 NUT, lock - 1-3/8"-12 UNF
16 1 166004 COLLAR, thrust
17 1 166061 RING, split - (pair)
18 1 166062 RING, lock
19 1 151110 RING, snap
20 4 302811 CAPSCREW - 3/4"-16 UNF x 2-1/2" - Gr5
21 1 Ref. ROTOR, grapple - (see breakdown, section E)
22 4 305008 LOCKWASHER - 3/4"
23 4 304208 NUT - 3/4'"-16 UNF

NOTE: For complete grapple with Swivel Pin
(Item 1A) order part number 166098,

C 2

*Revised Feb., 74



PRENTICE

SERIES TMS

<24
6«25

NOTE: Swivel Pin timing mark MUST line up with
the timing mark on the end of the Rotor Shaft.

241 BYPASS GRAPPLE




Item

Qty

-

[ T N el S I e i SO O S N A N ol

Part No.

166137

512965
166057

306502
166005
102508
508327
121005
121004
136001
121002
309605
102501
Ref.
509097
517019
- 900444
*136942
517018
304526
166004
166061
166062
151110
302811
Ref.
305008
304208

PRENTICE

SERIES TMS

241 BYPASS GRAPPLE

Part Name

GRAPPLE, 241 Bypass - complete - (consists of items 1
thru 25)

SWIVEL PIN ASSEMBLY - (used on units with ''belleville' type
friction knuckle)
SWIVEL PIN ASSEMBLY - (used on units with "A'" type friction
knuckle)
SCREW, set - 3/8"-16 UNC x 3/8"
WASHER, thrust
BUSHING, hub
HEAD ASSEMBLY - (includes items 4, 6 and quantity 2 of 11)
FITTING, grease - 1/8'" NPT (straight)
FITTING, grease - 1/8'" NPT x 45°
PIN, cylinder mounting
FITTING, grease - 1/4"-28 UNF (straight)
PIN, cotter
BUSHING, cylinder mounting pin
CYLINDER, grapple - (see breakdown, section E)
JAW, bypass - inside - (includes quantity 1 of 11)-
PIN, jaw - inside
JAW, bypass - outside - (includes quantity 1 of 11)
PINLOCK - (weld to outside jaw and head assembly)
PIN, jaw - outside
NUT, lock - 1-3/8'"-.12 UNF
COLLAR, thrust
RING, split - (pair)
RING, lock
RING, snap
CAPSCREW - 3/4".16 UNF x 2-1/2" - Gr5
ROTOR, grapple - (see breakdown, section E)
LOCKWASHER - 3/4"
NUT - 3/4"-16 UNF

NOTE: For complete grapple with Swivel Pin
(Item 1A) order part number 902020,

C4

* Revised Feb. 74



PRENTICE

SERIES TMS

PRENTICE FRICTION KNUCKLE
GRAPPLE MOUNTING U-JOINT
UNITS W/SERIAL NO. 11649-7211 and UP

item Qty Part No. Part Name
- 1 514546 U-JOINT, grapple mounting - (for type B, belleville ears) -
complete - (consists of items 1 thru 10)
1 2 304515 NUT, lock - 1-1/2"-12 UNF
2 2 510780 BUSHING, pressure
3 2 510339 SPRING, disc
4 2 514373 PLATE, pressure
5 4 101311 LINING, brake
6 1 166822 KNUCKLE, brake - (includes items 7 and 8)
7 2 102504 BUSHING, knuckle
8 2 121003 FITTING, grease - 1/8" NPT x 90°
9 2 514374 PLATE, pressure
10 2 *517376 PIN, mounting
cC S

* Revised Feb. 74




PRENTICE
SERIES TMS

NOTE: To replace Nylatron Bushing (part number 102264) with Steel Bushing (item 6) and
Grease Fitting (item 8) , drill and tap brake knuckle casting for 1/8" NPT thread BEFORE
installing Steel Bushings.

0
1
3
9
10
11
PRENTICE FRICTION KNUCKLE
GRAPPLE MOUNTING U-JOINT
Item Qty Part No. Part Name
1 166800 U-JOINT, grapple mounting - (for type A ears) - complete -
(consists of items 1 thru 11)

1 2 136084 PIN, mounting

2 12 000922 SPRING, pressure plate

3 10 166806 PIN, pressure plate

4 4 166805 PLATE, pressure

5 4 101308 LINING, brake

6 2 102504 BUSHING, knuckle - (SEE NOTE)

7 1 166822 KNUCKLE, brake - (includes items 6 and 8)
8 2 121003 FITTING, grease -~ 1/8" NPT x 90°

9 2 136056 WASHER, mounting pin

10 2 305008 LOCKWASHER

11 2 300809 CAPSCREW, mounting pin

C 6




PRENTICE

SERIES TMS

* IMPORTANT: Reverse plumbing for
valves without float position or
valves with old style "Pull-To-Set"
float position,

2

MAIN CONTROL VALVE PLUMBING REFERENCE

VALVE DIRECTIONAL CIRCUIT PAGE
SECTION PORT FUNCTION REFERENCE NUMBER
|
1 IN PRESSURE TO VALVE 3, 4
ouT RETURN TO RES, 3, 4
A SWING w/float * RIGHT CYL. 2
B LEFT CYL.
2 A GRAPPLE OPEN 7
B CLOSE
3 A MAIN w/float * BASE 5
B ROD
4 A STICK BASE 6
B ROD
5 A ROTOR LEFT 7
B RIGHT
PB POWER BEYOND 3, 4
(OPTIONAL)

D1




PRENTICE
SERIES TMS

float position.

valves without float position or
valve with old style "Pull-to~set"

|

IMPORTANT: Reverse Plumbing for @
f
|

\

IMPORTANT: Verify All Hydraulic Port
Connections, Before Installation.

Item

B W N

oo ~

Qty Part No.
1 Ref.
2 135116
2 129003
2 125017
2 135910
2 125102

afreq'd 124017
2 125107
2 125021
1 Ref,

SWING ASSEMBLY HYDRAULICS

Part Name

MAIN CONTROL VALVE - (see breakdown, section E)
"O" RING
REGULATOR, flow
ELBOW w/'"O" RING, 90° swivel - (5/8'" tube) - 7/8''-14 SAE
male x 1/2'" PT female
"O" RING - .755" ID x . 949'"" OD
FITTING, hose - 1/2'" PT male
HOSE, hydraulic - (BULK) - 1/2" - (order by length and part
number)
FITTING, hose - 7/8'"-14 JIC female
ELBOW, 90° - (5/8'" tube) - 7/8'"-14 JIC male x 1/2'" PT male -
(37° flared)
SWING ASSEMBLY - (see breakdown, section B)

D 2



PRENTICE
SERIES TMS
TRACTOR ACC.
O
e 1 I N I
RESERVOIR . o |
. r__t‘ggoog RESERVOIR L::-thOOOOFE ;
. | : P e
‘ : ! | POWER BEYOND OPTION
]
= o i
| 1
-— — N —— o —— d e —— J‘
3
10 9 15 1 a5 6' 7 9 10
i
) ——
I e 7
ouT 2\ @\ !
—7 (i@ OIOI0I0K Lo A
gﬂm__l__ e LSOOG -- Wl “~
| [ | 7 ; _______ SIORZAOLON ! g
i } L 24—— 7

IMPORTANT: Verify All Hydraulic Port
Connection, Before Installation.

PRESSURE and RETURN




PRENTICE
SERIES TMS

PRESSURE and RETURN

item Qty Part No. Part Name
1 1 Ref. MAIN CONTROL VALVE - (see breakdown, section E)
2 1 158240 PLUG, conversion - (remove and discard if using power
beyond option)
3 1 158242 KIT, power beyond - (includes items 4 thru 6)
4 1 001615 "O" RING - inner
5 1 002710 "Q" RING - outer
6 1 001631 SLEEVE, power beyond
7 2 139501 NIPPLE, close - 3/4"
8 1 125236 TEE - 3/4" PT female x 3/4'" PT female x 3/4" PT female
9 3 125099 ELBOW, 90° - 3/4" PT male x 3/4" PT female
10 3 125143 ELBOW, 90° swivel - 3/4" PT male x 3/4" PT female
11 1 129050 CHECK, in-line - {Male threaded end MUST face the flow of
return oil)
12 1 125163 ELBOW, 90° - (3/4'" tube) - 3/4" PT female x 1-1/16"-12
JIC male - (37° flared)
13 1 156094 TUBE, hydraulic
14 1 125023 ELBOW, 90° - (3/4" tube) - 3/4" PT male x 1-1/16"-12 JIC
male - (37° flared)
15 1 125087 REDUCER - 1" PT male x 3/4" PT female
- 4 125108 FITTING, hose - 3/4" PT male - (connect to circuit as required)
- not illustrated
- 12 124018 HOSE, hydraulic - (BULK) - 3/4" - not illustrated - (order by
length and part number)
- 1 514709 POWER BEYOND KIT - (optional) - consists of items 3 thru 8,

lof9, 1of 10, and 11 thru 14




PRENTICE

“SERIES TMS

MPORTANT: Reverse Plumbing for
valves without float position or

valve with old style "Pull-to-set"
float position, BULKHEAD

3 € @@ HES

o
1 2 -0 7
| 4 l \l

oo L OO0
T € OSSO E
® B ﬁ@
9
IMPORTANT: Verify All Hydraulic Port
Connections, Before Installation.
CONTROL VALVE to MAIN BOOM CYLINDER
Item Qty Part No. Part Name
1 1 Ref. MAIN CONTROL VALVE - (see breakdown, section E)
2 2 125018 ADAPTER w/"O" RING, 45° swivel - (5/8'" tube) = 7/8'-14
SAE male x 1/2" PT female
2 135910 "O" RING - . 755" ID x . 949" OD
3 2 125102 FITTING, hose - 1/2" PT male
4 a/req'd 124017 HOSE, hydraulic - (BULK) - 1/2" - (order by length and part
number)
5 2 125107 FITTING, hose - 7/8"-14 JIC female
6 2 125324 UNION, bulkhead - (5/8'" tube) - 7/8'"-14 JIC male x 7/8'"-14
JIC male - (37° flared)
7 2 514519 HOSE, hydraulic - (see hose chart)
8 2 125021 ELBOW, 90° - (5/8' tube) - 7/8"-14 JIC male x 1/2" PT male -
(37° flared)
9 1 Ref. CYLINDER, main boom - (see breakdown, section E)

D 5



PRENTICE

SERIES TMS

BULKHEAD 7

1 2 IMPORTANT: Verify All Hydraulic Port

Connections, Before Installation.

CONTROL VALVE to STICK BOOM CYLINDER

Item Qty Part No. Part Name
1 1 Ref. MAIN CONTROL VALVE - (see breakdown, section E)
2 2 125018 ADAPTER w/"O" RING, 45° swivel - (5/8'" tube) - 7/8'"-14
SAE male x 1/2" PT female
2 135910 "O'" RING - .755" ID x . 949" OD
3 2 125102 FITTING, hose - 1/2'"" PT male
4 a/req'd 124017 HOSE, hydraulic - (BULK) - 1/2" - (order by length and part
number)
5 2 125107 FITTING, hose - 7/8"-14 JIC female
6 2 125324 UNION, bulkhead - (5/8" tube) - 7/8"-14 JIC male x 7/8"-14
JIC male - (37° flared)
7 1 514520 HOSE, hydraulic - (see hose chart) - use on 115" main boom
1 514552 HOSE, hydraulic - (see hose chart) - use on 103" main boom
8 1 514521 HOSE, hydraulic - (see hose chart) - use on 115" main boom
1 514553 HOSE, hydraulic - (see hose chart) - use on 103" main boom
9 1 125337 ELBOW, 90° long - (5/8'" tube) - 7/8"-14 JIC male x 1/2"
PT male - (37° flared)
10 1 125021 ELBOW, 90° - (5/8" tube) -~ 7/8'"-14 JIC male x 1/2" PT male -
(37° flared)
11 1 Ref. CYLINDER, stick boom - (see breakdown, section E)

D 6



PRENTICE

SERIES TMS

6
24 >

IMPORTANT: Verify All Hydraulic Port

Connections, Before Installation.

OV HF—-14ESS

| @S

SRS 2

CONTROL VALVE to ATTACHMENT




PRENTICE

SERIES TMS

CONTROL VALVE to ATTACHMENT

Item Qty Part No. Part Name
1 1 Ref. MAIN CONTROL VALVE - (see breakdown, section E)
2 4 125018 ADAPTER w/"O" RING, 45° swivel - (5/8'" tube) - 7/8''-14
SAE male x 1/2" PT female
4 135910 "O" RING - .755'" ID x . 949" OD
3 4 125102 FITTING, hose - 1/2'" PT male
4 a/req'd 124017 HOSE, hydraulic - (BULK) - 1/2" - (order by length and part
number)
5 4 125107 FITTING, hose - 7/8''-14 JIC female
6 4 125324 UNION, bulkhead - (5/8'" tube) - 7/8''-14 JIC male x 7/8''-14
JIC male - (37° flared)
7 4 514518 HOSE, hydraulic - (see hose chart)
8 8 125454 "ELBOW, 45° - (3/4" tube) - 1-1/16'-12 JIC male x 1-1/16"-12
JIC male - (370 flared)
9 4 514550 TUBE, hydraulic
10 4 514707 HOSE, hydraulic - (see hose chart)
11 4 125387 ADAPTER, straight - (3/4" tube) - 1-1/16'"-12 JIC male x
1-1/16"-12 JIC male - (37° flared)
12 4 514515 TUBE, hydraulic
13 2 125387 ADAPTER, straight - (3/4" tube) - 1-1/16"-12 JIC male x
1-1/16"-12 JIC male - (37° flared)
14 2 511614 HOSE, hydraulic - (see hose chart)
15 2 125028 TEE - (5/8" tube) - 7/8'"-14 JIC male x 7/8'"-14 JIC male x
7/8'"-14 JIC male - (37° flared)
16 2 126500 HOSE, hydraulic - (see hose chart)
17 2 511613 HOSE, hydraulic - (see hose chart)
18 2 125246 ELBOW, 45° - (5/8'" tube) - 1/2" PT male x 7/8'-14 JIC male -
(37° flared)
19 2 Ref. CYLINDER, grapple - (see breakdown, section E)
20 2 130026 TY-WRAP - 7" long
21 2 125457 ADAPTER, reducer - (3/4" tube) - 1-1/16"-12 JIC male x
9/16'"-18 JIC male - (37° flared)
22 2 511612 HOSE, hydraulic - (see hose chart)
23 2 125027 ADAPTER, restricting - (special)
24 1 Ref. ROTOR, grapple - (see breakdown, section E)



PRENTICE

SERIES TMS

HOSE CHART
BULK HOSE and HOSE FITTINGS

e ——

ng ©

PT Jic
w -
FITTING
HOSE PART | USED ON BULK HOSE B#::TH&SE PART NUMBER
NUMBER PAGE SIZE i
“B,, “c’,
126500 8 1/2" ID x 6-1/2" long 124017 125102 125107
511612 8 1/4" ID x 50" long 124022 125117 125093
Jic
FITTING
HOSE PART | USED ON BULK HOSE B;’:;T“,?SE PART NUMBER
NUMBER PAGE SIZE o
“B” “c,,
511613 8 1/2" ID x 16" long 124017 125107 125107
511614 8 1/2" ID x 49" long 124017 125273 125107
514518 8 1/2" ID x 84" long 124017 125107 125273
514519 5 1/2" ID x 106" long 124017 125107 125107
514520 6 1/2" ID x 116" long 124017 125107 125107
514521 6 1/2" ID x 148" long 124017 125107 125107
514552 6 1/2" ID x 104" long 124017 125107 125107
514553 6 1/2" ID x 136" long 124017 125107 125107
514707 8 1/2" ID x 40" long 124017 1265273 125273




PRENTICE
SERIES TMS

C \
—— A

AN

MAIN BOOM CYLINDER

E 1




PRENTICE
SERIES TMS

MAIN BOOM CYLINDER

Item Qty Part No. Part Name
- 1 110027 CYLINDER, hydraulic - 4-1/2" ID x 34'* STROKE - 2'' ROD -
(consists of items 1 thru 20)
1 2 121005 FITTING, grease - 1/8" NPT (straight)
2 1 112018 ROD - {includes item 3)
3 1 102505 BUSHING
4 3 306797 SCREW, self-tapping - #10-24 x 3/8" Cad.
5 8 300408 CAPSCREW - 7/16'"-14 NC x 1-3/4" - Gr5
6 8 305004 LOCKWASHER - 7/16"
7 1 147005 SEAL, wiper
8 1 113153 CAP, cylinder head - (includes item 9)
9 1 102049 BUSHING
10 1 117003 PACKING, chevron "V'" - (set of 6)
11 1 152003 SPRING, conical
12 1 113055 SLEEVE, cylinder head
13 1 135346 "O" RING
14 1 135220 GASKET, piston
15 2 117204 CUP, piston
16 1 117013 RING, wear
17 1 114040 PISTON
18 1 304518 NUT - 1-3/8"-12 UNF
19 1 111023 BARREL - (includes item 20)
20 2 102504 BUSHING
- 1 147808 SEAL KIT - (consists of items 7, 10, 13, and 14)
- 1 147503 SEAL KIT - (consists of items 7, 10, 13, 14, and 15)

Reference to page F2




PRENTICE

SERIES TMS

STICK BOOM CYLINDER for
LINKAGE TYPE BOOMS

E 3

Revised Feb. 74

*



PRENTICE
SERIES TMS

STICK BOOM CYLINDER for
LINKAGE TYPE BOOMS

ltem Qty Part No. Part Name
- 1 110198 CYLINDER, hydraulic - 4" ID x 26.88 STROKE - 1.75" ROD -
(consists of items 1 thru 21)
1 1 112097 ROD ASSEMBLY - (includes item 2)
2 1 102504 BUSHING, steel
3 1 121003 FITTING, grease - 1/8" NPT x 90°
4 3 306797 SCREW, self-tapping - #10-24 x 3/8" Cad.
5 1 147006 SEAL, rod wiper
6 6 *300407 CAPSCREW - 7/16'"-14 UNC x*1-1/2 '"- Gr5 Torque
7 6 305004 LOCKWASHER - 7/16"
8 1 511165 RING, Back-up
9 1 113064 HEAD, cylinder
10 1 135240 "O'" RING
11 1 117023 PACKING, chevron "V'' - (set of 6)
12 1 113062 RETAINER, packing
13 1 151008 RING, snap
14 1 135214 "o'" RING
15 2 117209 CUP, piston
16 1 117020 RING, wear
17 1 114037 PISTON
18 1 *304550 NUT, lock - 1''-14 UNF~--~- *3B (SPECIAL) TORQUE
19 1 111188 BARREL ASSEMBLY - (includes item 20)
20 *1 102506 BUSHING, steel
21 1 121005 FITTING, grease - 1/8'" NPT (straight)
-- 1 147830 SEAL KIT - (consists of items 5, 10, 11, 14, and 15)
-- 1 147530 SEAL KIT - (consists of items 5, 10, 11, and 14)

*

Torque Capscrews (item 6) evenly to
45-50 Ft. Lbs. Torque Piston Nut (item 18)
To 600 Ft. Lbs. loosen and retorque to

575 Ft. Lbs.

E 4

Revised Feb. 74




PRENTICE
SERIES TMS

4
|
|
I
|

\\/ I

Wt

&\ |
) l

g "
|
|
|
|

S

STICK BOOM CYLINDER for
KNUCKLE TYPE BOOMS




PRENTICE
SERIES TMS

STICK BOOM CYLINDER for
KNUCKLE TYPE BOOMS

Iitem Qty Part No. Part Name
- 1 110008 CYLINDER, hydraulic - 3-1/2" ID x 36" STROKE - 1-3/4"
ROD - (consists of items 1 thru 4, 13 thru 26, and 28)
- 1 110150 CYLINDER, hydraulic - 3-1/2" ID x 36'" STROKE - 1-3/4"
ROD - (consists of items 1 thru 12, and 21 thru 27)
Quantities listed below are for one (1) complete cylinder
1 1 121004 FITTING, grease - 1/8"' NPT x 45°
2 1 112006 ROD - (includes item 3)
3 1 102510 BUSHING
4 1 147006 SEAL, wiper
5 3 306797 SCREW, self-tapping - #10-24 x 3/8" Cad.
6 6 300406 CAPSCREW - 7/16"-14 UNC x 1-1/4" - Gr5
7 6 305004 LOCKWASHER - 7/16"
8 1 507084 RING, back-up *Items 5-12
9 1 113061 CAP, cylinder head Bolt-On Head
10 1 117002 PACKING, chevron "V' - (set of 6)
11 1 113062 SPACER
12 1 151008 RING, snap
13 3 300100 SCREW - 1/4'-20 UNC x 3/8"
14 1 113004 CAP, cylinder head
15 1 113050 CLAMP, cylinder head cap
16 1 304203 NUT - 3/8"-24 UNF *Items 13-20
17 1 305003 LOCKWASHER - 3/8" Screw-On
18 1 302311 CAPSCREW - 3/8"-24 UNF x 2-1/2" - Gr5 Cap
19 1 117010 PACKING, chevron ""V'' - (set of 7)
20 1 113005 SLEEVE, cylinder head
21 1 135236 "Q't RING
22 1 135214 GASKET, piston
23 2 117206 CUP, piston
24 1 117017 RING, wear
25 1 114036 PISTON
26 1 304514 NUT - 1"-12 UNF
27 1 111148 BARREL, cylinder
28 1 111006 BARREL, cylinder
- 1 147507 SEAL KIT -~ (consists of items 4, 19, 21, and 22) - used with
cylinder 110008
.- 1 147810 SEAL KIT - (consists of items 4, 19, 21, 22, and 23) - used
with cylinder 110008
-- 1 147516 SEAL KIT - (consists of items 4, 10, 21, and 22) - used with
cylinder 110150
- 1 147820 SEAL KIT - (consists of items 4, 10, 21, 22, and 23) - used

with cylinder 110150

Reference to page F2

E 6

*Revised Feb., 74




PRENTICE

SERIES TMS

GRAPPLE CYLINDER




PRENTICE

SERIES TMS
GRAPPLE CYLINDER
Item Qty Part No. Part Name
- 2 110087 CYLINDER, hydraulic - 3-1/2" ID x 8' STROKE - 1-1/2" ROD -
{(consists of items 1 thru 16)
Quantities listed below are for one (1) complete cylinder
1 1 112002 ROD
2 3 306797 SCREW, self-tapping - #10-24 x 3/8'" Cad.
3 6 300406 CAPSCREW - 7/16'"-14 UNC x 1-1/4" - Gr5
4 6 305004 LOCKWASHER - 7/16"
5 1 147004 SEAL, wiper
6 1 113056 CAP, cylinder head
7 1 135338 "Q" RING
8 1 117001 PACKING, chevron "V'" . (set of 7)
9 1 113057 SPACER
10 1 151003 RING, snap
11 1 135214 GASKET, piston
12 2 117206 CUP, piston
13 1 117017 RING, wear
14 1 114036 PISTON
15 1 304514 NUT -~ 1" UNF
16 1 111096 BARREL
- 1 147515 SEAL KIT - (consists of items 5, 7, 8, and 11)
1 147819 SEAL KIT - (consists of items 5, 7, 8, 11, and 12)

Reference to page F2




PRENTICE
SERIES TMS
9 10 11 12 20 21 22
= |
e= \ ©-6
\ \
- =L )-0)
4
1 6 7 8 1716 8 13 14 15
NOTE: The timing mark on the end of the Rotor Shaft
MUST line up with the timing mark on the Swivel Pin.
GRAPPLE ROTOR
item Qty Part No. Part Name
- 1 146508 ROTOR, grapple - complete - (consists of items 1 thru 19)
1 1 151002 RING, snap
2 1 146026 ADAPTER
3 2 304519 NUT, self-locking - 7/16"-20 UNF
4 3 117022 PACKING, chevron - (6 "V" rings)
5 1 146025 COVER
6 1 102509 BUSHING
7 1 135255 "O" RING
8 2 146010 WASHER, thrust
9 4 135017 "O'" RING
10 2 146012 SEAL, wiper
11 1 146021 BLOCK, divider
12 1 146004 SHAFT
13 1 102005 BUSHING
14 1 146020 HOUSING
15 2 302419 CAPSCREW - 7/16"-20 UNF x 5" - Gr5
16 1 146024 RING, quad
17 1 146023 VANE
18 12 305004 LOCKWASHER - 7/16"
19 12 306712 CAPSCREW - (special)
20 4 304208 NUT - 3/4"-16 UNF
21 4 305008 LOCKWASHER - 3/4"
22 4 302811 CAPSCREW - 3/4".16 UNF x 2-1/2" - Gr5
-- 1 147703 SEAL KIT - (consists of items 4, 7, 9, 10 and 16)




PRENTICE
SERIES TMS

HYDRAULIC VALVE INTRODUCTION

To aid the user of this parts manual in obtaining the correct part (s) needed for a complete
valve, and valve sections, we furnish the following valve arrangement drawing, showing
the valve bank in its proper sequence.

The valve bank number listed on the arrangement drawing stands for the complete valve
bank and includes all necessary parts, with the exception of mounting hardware.

Individual valve section numbers DO NOT include main relief, port reliefs, anti-cavitation
checks, plugs, orifice, handles, or handle mounting hardware. These items are identified
below, and their part numbers may be found on the valve options pages.
4158748 VALVE BANK FOR PALLET FORWARDER (Same as Below Exc. ROTOR: 158226
Center Section. DUMP:158235 Rt. End W/Float (End Section 158256 Not Used)
Power Beyond Req'd.

158830- MAIN CONTROL VALVE BANK f/ LINKAGE BOOMS —— (Current) Effective Oct. 1972
PORT RELIEF 1400 psi - upper PORT RELIEF 400 psi - upper
(ANTI-CAVITATION CHECK - lower = . % - lower -
%\ e e PORT RELIEF
2000 psi-upper,
— 'PORT RELIEF 1400 psi - upper,
”— — H -
" MAIN RELIEF 2000 psi ' 11T

SAE V' SAE \} SAE \V SAE © o
TOP OUTLET - 1" NPTF____ 4 10 10 10 @ B" PORTS
SWING| GRAF | MAIN | STICK |ROTOR CONVERSION PLUG

7 I float fl <
TOP INLET - 3/4" NPTF w/floa w/float  (For Power Beyond

SAE \|/SAE |/ SAE |/ SAE See Pg. D3)
VALVE TRAY 10 M 10 Jl10 J 10 T
Part No. & ) A" PORTS

1582031158223 Ll58270 158255|[158256

205063 |
T . 1
TPORT RELIEF 1400 psi — upper — PORT RELIEF 1400 psi - upper
ANTI-CAVITATION CHECK - lower ~ -~ .
A4 A4\ A, "PORT RELIEF 2200 psi - upper
Lo - P ANTI-CAVITATION CHECK - lower

J N

~— e ~

"PORT RELIEF 2200 psi - upper
¥* - lower
PARTS NEEDED TO ASSEMBLE THE VALVE

Part No. Qty Part Name

306337 4 STUD.VALVE 158830 (Stud 306336 used on valve 158748)
001665 4 NUT - 3/8'"-16 UNC

001621 8 "O" RING - (small) - used between each section

001622 4 ""O" RING - (large) - used between each section

NOTE: For Valve Mounting Hardware, See Inlet and Outlet, and End Section Pages.

*NOTE: Older units may have unused option ports. Seeplug pg. E 18,

E10

Revised Feb., 74



PRENTICE

SERIES TMS

NOTE: Handle Bracket (ltem 5)
is shown as used on Valve Bank
with "Push-to-set" float position
(158830). On valves with "Pull-
to-set" float, or without float
position, locate pivot below spool
as shown on page E13.

NOTE: For Main Relief, Port Reliefs,
Anti-Cavitation Checks, Plugs, Handles,
and Handle Mounting Hardware, see
Valve Options Pages.

FLOAT SECTIONS
INLET & OUTLET, and CENTER

E 11




PRENTICE

SERIES TMS
FLOAT SECTIONS
INLET & OUTLET, and CENTER
Item Qty Part No. Part Name
- 1 158203 VALVE SECTION, inlet and outlet ~ complete - (consists of
items 1 thru 9, and 11 thru 24)
- 1 *158270 VALVE SECTION, center - complete - (consists of items 1 thru
8, and 10 thru 24)
*See Note 3 (Pallet Forwarder Units only)
Quantities listed below are for one (1) complete valve section
1 1 001478 ADAPTER, handle
2 1 001039 LOCKWASHER
3 1 NSS SPOOL, 4-way float
4 4 001700 BALL, float detent
5 1 001601 BRACKET, handle - (inverted on float sections)
6 4 001620 CAPSCREW, bracket
7 8 000563 LOCKWASHER
8 2 001616 SEAL, spool
9 1 NSS HOUSING, valve section - 3/4" NPT inlet, 1'' NPT outlet -
(swing)
10 1 NSS . HOUSING, valve section - {main boom cylinder)
11 1 001728 PLUG, check
12 1 002709 "Q'" RING
13 1 002796 SPRING, check
14 1 001729 POPPET, check
15 1 001739 COLLAR, float stop
16 1 001666 SPRING, float centering
17 1 001737 COLLAR, float detent stop
18 1 001738 RETAINER, detent ball
19 1 001741 RING, snap
20 1 001736 ADAPTER, float detent
21 4 002673 CAPSCREW, bonnet
22 1 001735 BONNET, float
23 1 001732 LOCKWASHER
24 1 001731 NUT, float adapter
25 2 001621 "O'" RING - small
26 1 001622 "QO'" RING - large
27 1 300310 CAPSCREW - 3/8'"-16 UNC x 2-1/4" - Gr5 - (only on 158203)
28 1 305003 LOCKWASHER - 3/8'" - (only on 185203)
29 1 304003 NUT - 3/8"-16 UNC - (only on 158203)

NSS = NOT SERVICED SEPARATELY

* Pallet Forwarder only

NOTE 3: Pallet-Forwarder units Float equipped Dump valve
at Right End. Parts consist of Housing (see page E 15) and
items 1 thru 8 and 11 thru 25 on this page. Also required
are seals item 25 and 26 and mounting hardware items 27-29.
These units require Power-Beyond -- see page D 3.

E 12

* Revised Feb. 74



PRENTICE
SERIES TMS

STICK BOOM CYL.

NOTE: For Port Relief, Orifice, Handles,
and Handle Mounting Hardware, see Valve
Options Pages.

(2]

CENTER WORKING VALVE SECTIONS

E 13




PRENTICE
SERIES TMS

CENTER WORKING VALVE SECTIONS

item Qty Part No. Part Name
- 1 158223 VALVE SECTION, center - complete - (consists of items 1
thru 8, and 10 thru 21)
- 1 *158255 VALVE SECTION, center - complete - {consists of items 1
thru 7, and 9 thru 21)
* o 1 158226 VALVE SECTION, center - complete - (consists of items 1

thru 6, and 9A thru 21)

Quantities listed below are for one (1) complete valve section

1 1 001478 ADAPTER, handle

2 1 001039 LOCKWASHER

3 1 NSS SPOOL, 4-way

4 1 001601 BRACKET, handle

5 4 001620 CAPSCREW, bracket

6 8 000563 LOCKWASHER

7 2 001616 SEAL, spool

8 1 NSS HOUSING, valve section - (grapple)
9 1 NSS HOUSING, valve section - (stick boom cylinder)
*9A 1 NSS HOUSING, valve section - ( used for pallet forwarder units only)
10 1 001728 PLUG, check

11 1 002709 "O'" RING

12 1 002796 SPRING, check

13 1 001729 POPPET, check

14 2 001609 COLLAR, stop

15 1 001625 SPRING, centering

16 1 001610 COLLAR, spool

17 1 001291 LOCKWASHER

18 1 001618 SCREW, spool

19 4 002673 CAPSCREW, bonnet

20 1 001611 BONNET

21 1 001612 DIAPHRAM, bonnet

22 2 001621 "O" RING - small

23 1 001622 "O'" RING - large

NSS = NOT SERVICED SEPARATELY

El4

*Revised Feb., 74



PRENTICE
SERIES TMS

NOTE: For Port Reliefs, Handles, and
Handle Mounting Hardware, see Valve
Options Pages.

18
i&g
17 o
16 !
) |
g 20
14 P4

19

END WORKING VALVE SECTIONS

E 15




PRENTICE

SERIES TMS

END WORKING VALVE SECTIONS

Item Qty Part No. Part Name
1 158256 VALVE SECTION, end - complete - (consists of items 1 thru
20)
1 1 001478 ADAPTER, handle
2 1 001039 LOCKWASHER
3 1 NSS SPOOL, 4-way
4 1 001601 BRACKET, handle
5 4 001620 CAPSCREW, bracket
6 8 000563 LOCKWASHER
7 2 001616 SEAL, spool
8 1 NSS HOUSING, valve section - (rotor)
9 1 001728 PLUG, check
10 1 002709 "O" RING
11 1 002796 SPRING, check
12 1 001729 POPPET, check
13 2 001609 COLLAR, stop
14 1 001625 SPRING, centering
15 1 001610 COLLAR, spool
16 1 001291 LOCKWASHER
17 1 001618 SCREW, spool
18 4 002673 CAPSCREW, bonnet
19 1 001611 BONNET
20 1 001612 DIAPHRAM, bonnet
21 2 300310 CAPSCREW - 3/8"-16 UNC x 2-1/4" - Gr5
22 2 305003 LOCKWASHER - 3/8"
23 2 304003 NUT - 3/8"-16 UNC
24 1 002710 "O'" RING
25 1 158240 PLUG, conversion - (valve option)

NSS = NOT SERVICED SEPARATELY

El6



PRENTICE

SERIES TMS

VALVE OPTIONS

3
2
1
8
VERIFY: Main Relief Setting
should be set to 2000 psi, aof -
ter installation,
MAIN RELIEF
item Qty Part No. Part Name
- 1 158410 MAIN RELIEF VALVE ASSEMBLY - 2000 psi
1 1 001698 "O" RING
2 1 001783 RING, back-up
3 1 002709 GASKET, body
4 1 001798 BODY, main relief valve
5 1 001268 BALL
6 1 001136 SEAL, ball guide
7 1 001269 GUIDE, ball
8 1 003230 SPRING, relief
9 1 001271 SCREW, adjusting
10 1 001295 WASHER, seal
11 1 001273 NUT, jam
12 1 001274 NUT, acorn

E17




PRENTICE

SERIES TMS

VALVE OPTIONS

L ;

NOTE: Install in direction 1

1
of arrow.
#
ORIFICE PLUG - (LOWER)
SERVICE OPTION (FOR UNUSED OPTION PORTS)
item Qty Part No. Part Name Item Qty Part No. Part Name

1 1 000067 RING, retaining 1 A/Req’d 001667 PLUG - lower
2 1 129066 PLATE, 1/8" orifice 2 A/Req’d 001698 "O'" RING - outer
3 1 001647 BODY, orifice - SAE 10 3 A/Req’d 001660 ''O' RING - inner

* Orifice may be added to slow the descent of stick boom, not a standard production item.

2 3 1 4 5 J———

| } l . A%
O-00 R

Installation Detail

ANTI-CAVITATION CHECK

Item Qty Part No. Part Name
- 3 158409 ANTI-CAVITATION CHECK ASSEMBLY

Quantities listed below are for one (1) anti-cavitation check assembly

1 1 001698 "O'" RING - outer

2 1 001659 RETAINER, ball

3 1 001660 "O" RING - inner

4 1 001656 BALL, steel - 9/16" dia.

5 1 001658 BODY, anti-cavitation check
E18

Revised Feb, 74



PRENTICE
SERIES TMS

VALVE OPTIONS

|
Q

e

* NOTE: Type YC and WC are both
available at 2200 psi setting.
YC is less sensitive to contamination.

LW
b b et et et b

*

[y
— OO 00 =l

Part No.

*158446
158404
158407
158419

*YC PORT RELIEF

Part Name

PORT RELIEF ASSEMBLY

400 psi

PORT RELIEF ASSEMBLY - 1400 psi
PORT RELIEF ASSEMBLY - 2000 psi
PORT RELIEF ASSEMBLY - 2200 psi

Quantities listed below are for one (1) port relief assembly

001718
001746
000014
001744
001742
001753

001745
000922

001743
001213
000949
001615
001747

"QO'" RING - inner
SEAT, relief

BALL, steel - 1/2'" dia.

FOLLOWER, ball
SPACER

SPRING, relief - 500 - 1000 psi
SPRING, relief - 1001 - 1500 psi
SPRING, relief 1501 - 2499 psi

SHIM, .006"
SHIM, .105"
SHIM, .010"

Q" RING - outer
BODY, RELIEF

E19

“Revised Feb.

74




PRENTICE

SERIES TMS

VALVE OPTIONS

4

i

11

o

* NOTE: Type YC and WC are both
available at 2200 psi setting.
YC is less sensitive to contamination.

* WC PORT RELIEF

* (May be found on earlier units)

item Qty Part No. Part Name
- 2 158433 PORT RELIEF ASSEMBLY - 2200 psi

Quantities listed below are for one (1) port relief assembly

1 1 001718 ""O" RING - inner

2 1 001615 "O'" RING - outer

3 1 001890 BODY, relief

4 1 001883 "O'" RING - piston

5 1 001881 PISTON

6 a/req'd 000458 SHIM, washer

7 af/req'd 000459 SHIM, washer

8 a/req'd 000462 SHIM, washer

9 1 001451 * SPRING, relief - 1750 - 2200 psi (yellow)

10 1 002707 "O'" RING - Cap

11 1 001880 CAP, relief
E20

* Revised Feb., 74




PRENTICE
SERIES TMS

VALVE OPTIONS

NOTE: On float sections (Swing and Main)
invert handle bracket.

HANDLE and MOUNTING HARDWARE

Item Qty Part No. Part Name
1 1 Ref MAIN CONTROL VALVE - (see breakdown)
2 5 001602 HANDLE, control valve
3 5 000928 LINK, handle - (pair)
4 5 000929 PIN, cotter
5 5 000085 PIN, clevis
6 5 000086 PIN, cotter

E 21




PRENTICE

SERIES TMS

\

T Tm T

WARNING: Hydraulic Pump is filled before shipment with a
rust-preventative which will NOT mix with hydraulic oil. Be
sure to drain fluid from the pump before installat ion.

25X HYDRAULIC PUMP

E22



Item

TN bt et et ot ot ol fd femd ol et
OCOVWONONHKAWNFOOLO~NOWUHWN =

NN
N =

Qty Part No.

1 142021
1 142027

PRENTICE
SERIES TMS

25X HYDRAULIC PUMP

Part Name

PUMP, 25X hydraulic - (foot mount) - complete - (consists of
items 1 thru 9, and 11 thru 22)

PUMP, 25X hydraulic - (flange mount) - complete - {(consists
of items 1 thru 8, and 10 thru 22)

Quantities listed below are for one (1) hydraulic pump

143581
143582
143583
143584
143585
143586
143587
143511
143588
143649
143589
143590
143591
143592
143593
143594
143636
143596
pr. 143599
143602
143603
143604

N e e S A A Y S T e (O i I i e e

RING, retainer

SEAL, retainer

SEAL, double lip

"O" RING

CUP, bearing - (order with item 6)

CONE, bearing - (order with item 5)

SHAFT, straight keyed - (1')

KEY, shaft

COVER, shaft end - (foot mount) - use on pump 142021
COVER, shaft end - (flange mount) - use on pump 142027
VALVE, check

BUSHING, shaft - (bronze)

SPRING, conical

BEARING, roller

SEAL, pocket

PLATE. thrust

GASKET, housing - (replaces 143595--interchangable)
HOUSING - (1-3/4" gear)

GEARS, 1-3/4" - (pair)

COVER, port end

WASHER, flat

CAPSCREW - (Specify gear size)

E23



PRENTICE

SERIES TMS

< 14

MOUNTING KIT

HYDRAULIC OIL RESERVOIR
SINGLE FILTER, 20 GAL. CAPACITY

E24




[ I I T e e e el
OOV~ WNEFEOWO~IODIRA WV -~

Qty

NNV DN DNNDN NN e et bt o e et e O8N ON

Part No.

514708

300305
108003
155002
121505
138512
155017
138706
155009
155024
120019
304206
305006
302415
155019
305004
304204
302609
155018
305003
304003

PRENTICE
SERIES TMS

HYDRAULIC OIL RESERVOIR
SINGLE FILTER, 20 GAL. CAPACITY

Part Name

RESERVOIR ASSEMBLY, 20 gallon - complete - (consists of
items 1 thru 20)

CAPSCREW - 3/8'"-16 UNC x 1" - Gr5
WASHER, copper - 3/8"

COVER, inspection

GASKET, cover

PLUG, drain - (magnetic)

TANK ASSEMBLY

CAP, plain

CAP, drilled

DIPSTICK

FILTER, hydraulic oil

NUT - 9/16"-18 UNF

LOCKWASHER - 9/16"

CAPSCREW - 7/16'"-20 UNF x 3-1/2" - Gr5
STRAP, clamp

LOCKWASHER - 7/16"

NUT - 7/16'"-20 UNF

CAPSCREW - 9/16"-18 UNF x 2" - Gr5
BRACKET, mounting

LOCKWASHER - 3/8"

NUT - 3/8''-16 UNC

E25



PRENTICE

SERIES TMS

PRENTICE

SER. NO.

SAFETV FIRST!

LET NO ONE STAND UNDER
RAISED LOAD OR BOOM

KEEP BOOM AND LOAD
AT LEAST 10 FEET FROM
ELECTRIC POWEH LINES

anu-—-mun_ YDRALLIC MATERALS WAADL VS BX%

Item Qty Part No.
1 1 201083
2 306805

2 1 315823
3 1 201005
4 1 315818

DECALS

Part Name

PLATE, serial number - (include serial number of unit
when ordering)
SCREW, drive
DECAL - (Warning)
DECAL - (Prentice)
DECAL - {Control Function) - located on valve tray



PRENTICE

SERIES TMS

HYDRAULIC CYLINDER PISTONS (NON-CURRENT)

NOTE: Cylinders serial numbered 3680 and below (Non-current) take the

following parts:

2

Aoy
Rl

For 4-1/2" Cylinders (Reference to page El)

item Qty Part No. Part Name

1 1 115009 SPACER, external

2 2 116007 CUP, piston

3 1 114009 PISTON

4 1 115010 SPACER, internal

5 1 135028 GASKET, piston

- 1 147603 SEAL KIT - consists of wiper seal 147005, packing 117003,

static seal 135346, gasket (item 5), and cups (item 2)
For 3-1/2" Cylinders (Reference to pages E5 and E7)

1 1 115001 SPACER, external

2 2 116001 CUP, piston

3 1 114002 PISTON

4 1 115002 SPACER, internal

5 1 135022 GASKET, piston

- 1 147619 SEAL KIT - consists of wiper seal 147004, packing 117001,

static seal 135338, gasket {(item 5), and cups (item 2)




PRENTICE

SERIES TMS

SWING CYLINDER PISTONS (NON-CURRENT)

Reference to page Bl

NOTE: Units with serial numbers 3681 thru 4052 use the following swing

assembly piston parts:

304513
117209
117020
114038
147024
135222

O W N =

Item Part No.

Part Name

NUT - (non-current)

CUP, piston - (non-current)
RING, wear

PISTON - (non-current)
SEAL, wiper

GASKET, piston

- 147816

SEAL KIT - (includes cups)

NOTE: 4'" Swing Assemblies serial no. 3680
take the following piston parts:

Item Part No.

and below (Non-current)

Part Name

PISTON, external half

PACKING, chevron "V" - (set of 7)
PISTON, internal half

GASKET, piston

1 114007
2 117009
3 114006
3 4 135222
- 147615

SEAL KIT




PRENTICE

SERIES TMS

INSTALLATION of the SWING ASSEMBLY

Back out the lubricator-adjuster screw (item 23) until it becomes free of pressure against
swing rack (item 9).

. Remove the plugs from the cylinder ports and using air pressure, run the rack all the way
to the left until it stops.

Check lubricator-adjustor screw again, There should be only light pressure against the
swing rack; adjust if required,

. Rotate the spindle assembly to the desired stopping position.
Place the swing assembly on the frame assembly, being sure to keep the swing assembly
parallel to the face of the frame. Slide the rack gently against the pinion gear until con-

tact is made.

Tack weld center housing to frame as shown (item 15), and check spindle rotation (to in-
sure correct positioning), Weld down.,

Adjust lubricator-adjustor screw while spindle is all the way to a stop position (either
direction), Tighten snug - then back off slightly. Hold lubricator-adjustor screw, and
tighten down locking nut (item 21) firmly,

Lubricate item 20 with chassis grease.

Reference to page Bl

F 4




PRENTICE

SERIES TMS

GRAPPLE MOUNTING EAR CHART

Reference to
page BS5

TYPE B EARS
“BELLEVILLE"

(Current) Effective Oct. 1972

LEFT EAR 514695
RIGHT EAR 514694
PINLOCK 136913

EAR SPACING DISTANCE - 4. 56"

Reference to
page B7

TYPE A EARS
(Non-current) March 1966 to Oct, 1972

EAR ASS'Y 900353
LEFT EAR 501337
RIGHT EAR 501337
PLATE 501336

EAR SPACING DISTANCE - 4. 56"

Reference to
page B7

REGULAR EARS
(Non-current) Thru March 1966

EAR ASS'Y 900017
LEFT EAR 500069
RIGHT EAR 500069
PLATE 500068




PRENTICE
SERIES TMS

MOUNTING KNUCKLE and SWIVEL PIN
(NON-CURRENT) USED PRIOR TO MARCH 1966

Reference to pages B7, Cl thru C4, and F5

136009 Mounting Pin

102504 Buyshing ¢~
Pe 166013 U-Joint
| 7
. .-

e
I
e

| W

rd

r

|

|

|
300821 Mounting Bolt
136010 Mounting Washer

3

SRS —

~

o
304008 Nut

136010 Mounting Washer
121005 Grease Fitting

(3

3

166056 Swivel Pin *

*
NOTE: Thrust Washers, Thrust Collar, Set Screw, Snap Ring, L.ock Ring,
and Split Ring for above Swivel Pin are interchangeable with those items,
found on pages Cl thru C4, used with the current Swivel Pin Assembly.

F 6




PRENTICE
SERIES TMS

VALVE BANKS used on EARLIER UNITS
(NON-CURRENT) BUILT PRIOR TO OCT. 1972

158755 - VALVE BANK w/ FLOATS (“PULL-TO-SET”)*-(Swing w/float 158203, Grap. 158223, Main w/
float 158224, Stick 158225, Rotor 158256)

PORT RELIEF 1400 psi - upper PORT RELIEF 1400 psi - upper
. ANTI-CAV CHECK - lower  PLUG - lower

L —

MAIN RELIEF - 1400 psi . . PORT RELIEF 1400 psi - upper
ORIFICE
.. an [ mAPCILED
TOP OUTLET - 1" NPTF - “B" PORTS
d ©
NOTE: Plumb Main Boom Cyl. @@@ ® ‘@ SPECIFY:
Base Port to "B'" Port Valve, :
Rod Port to "A" Port Valve, OININMI=NH) POWER BEYOND or
/‘\/‘\ CONVERSION PLUG
TOP INLET - 3/4" NPTF @@/ Q @ ®
"A" PORTS
o 7/w 0 —
PORT RELIEF 1400 psi - upper PORT RELIEF 1400 psi - upper
ANTI-CAV CHECK - lower 1 ST
. i al
Ol PORT RELIEF 2000 psi - upper (158407)
- ANTI-CAV CHECK - lower

" PORT RELIEF 800 psi - upper

*(Handle Bracket Pivot Installed Below Spool) PLUG - Tower

158757 - VALVE BANK w/out FLOATS (Swing 158205, Grapple 158223, Main 158226,
Stick 158225, Rotor 158256)
PORT RELIEF 1400 psi - upper PORT RELIEF 1400 psi - upper
L ANTI-CAV CHECK - lower PLUG - lower ,

MAIN RELIEF - 1400 psi / _PORT RELIEF 1400 psi - upper |
"B" PORTS L
; ORIFICE

SIDE OUTLET -

—
" —( " OIOIOIO10R: “
1" NPT

F @%@O NOTE: Plumb Main Boom Cyl.

- Base Port to "B'" Port Valve,
s'%;;_.l:\”r-\ﬁ;r-”; —— GD ® % @ Rod Port to "A'" Port Valve,
O @@@ ® SPECIFY: POWER BEYOND
"A" PORTS e or CONVERSION PLUG
“PORT RELIEF 1400 psi - upper' " PORT RELIEF 1400 psi - upper '
ANTI-CAV CHECK - lower m ~ ~

"PORT RELIEF 2000 psi - upper (158407)
ANTI-CAV CHECK - lower

" PORT RELIEF 800 psi - upper '
PLUG - lower

Reference to page E10




PRENTICE

SERIES TMS

TORQUE CHART (CAPSCREWS)

GRADE 5

COARSE THREAD (UNC) FINE THREAD (UNF)

Nominal Size Torque (Ft. 1bs.) Nominal Size Torque (Ft. Ibs.)

1/4" - 20 5-10 1/4" - 28 10 - 16
5/16" - 18 15 - 20 5/16" - 24 15 - 20
3/8" - 16 25 - 35 3/8'" - 24 30 - 40
7/16" - 14 45 - 55 7/16" - 20 50 - 60
1/2" - 13 65 - 85 1/2" - 20 80 - 100.
9/16" - 12 100 - 120 9/16" - 18 110 - 130
5/8" - 11 135 - 165 5/8" - 18 160 - 200
3/4" - 10 235 - 285 3/4" - 16 270 - 330
7/8" -9 360 - 440 7/8" - 14 395 - 490
1" . 8 520 - 640 1 - 12 575 - 705
1-1/8'" - 7 720 - 880 1-1/8'" - 12 790 - 970
1-1/4" - 7 1010 - 1240 1-1/4" - 12 1115 - 1365
1-3/8" - 6 1315 - 1610 1-3/8" - 12 1510 - 1850
1-1/2" - 6 1745 - 2135 1-1/2" - 12 1880 - 2420

Torque values listed are to be used under normal conditions. SAE Grade 5 Bolts
(A. S. T. M. A325 and A, S, T. M. A449) are made from quenched and tempered
medium carbon steel - Grade 5 Bolts are identified by three (3) equally spaced radial
lines embossed on the head of the bolt (see illustration).

FINE THREAD (UNF)

GRADE 8
COARSE THREAD (UNC)

Nominal Size Torque (Ft. Ibs.) Nominal Size Torque (Ft. Ibs.)

1/4" - 20 10 - 15 1/4" - 28 15 - 20
5/16" - 18 20 - 30 5/16" - 24 25 - 30
3/8" - 16 40 - 50 3/8" - 24 45 - 55
7/16" - 14 60 - 80 7/16" - 20 70 - 90
/2" - 13 100 - 120 1/2" - 20 110 - 130
9/16" - 12 136 - 165 9/16" - 18 155 - 190
5/8" - 11 200 - 240 5/8" - 18 215 - 265
3/4" - 10 340 - 420 3/4" - 16 380 - 460
7/8"' -9 540 - 660 7/8" - 14 595 - 725
1" - 8 810 - 990 1" - 12 900 - 1100
1-1/8" - 7 1150 - 1400 1-1/8" - 12 1295 - 1585
1-1/4" - 7 1640 - 2000 1-1/4" - 12 1800 - 2200
1-3/8" - 6 2140 - 2620 1-3/8" - 12 2450 - 3000
1-1/2" - 6 2845 - 3475 1-1/2" - 12 3200 - 3900

Torque values listed are to be used under normal conditions. SAE Grade 8 Bolts
(A. S. T. M. A354, Grade BD), are made from quenched and tempered medium carbon
alloy steel. Grade 8 Bolts are identified by six (6) equally spaced radial lines embossed

on the head of the bolt (see illustration).

F 8




PRENTICE
SERIES TMS

TORQUE CHART (JIC FITTINGS)

These are the recommended torque values for JIC (37° flared) swivel nuts, either

swaged or brazed type.

imum of fifteen (15) repeated assemblies.

The swivel nuts will normally withstand this torque for a min-

The torque required to seal swivel female fittings or hose couplings to a male con-

nector depends on many variables such as fluid medium, surface finish, etc.

The

values below are intended only as a guide for the maximum values the fittings may be

subjected to.

THREAD SIZE O. D. TUBE SIZE TORQUE (Ft. lbs.)
7/16" - 20 1/4" -4 9
1/2" - 20 5/16" -5 17
9/16" - 18 3/8" -6 20
3/4" - 16 1/2" -8 30
7/8" - 14 5/8" - 10 40
1-1/16" - 12 3/4" -12 85
1-3/16" - 12 7/8" - 14 100
1-5/16" - 12 1 inch - 16 110
1-5/8" - 12 1-1/4" - 20 150
1-7/8" - 12 1-1/2" - 24 170
2-1/2" - 12 2 inches - 32 300
2-1/2n - 40 400
3 inches - 48 500
“O” RING CHART for SAE FITTINGS
FITTING "O" RING
Thread Size OD Tube Part Number ID (inches) OD (inches)
5/16" 1/8" 135902 . 239 . 367
3/8" 3/16" 135903 .301 . 429
7/16" 1/4" 135904 . 351 . 495
1/2" 5/16" 135905 .414 . 558
9/16" 3/8" 135906 .468 . 624
3/4" 1/2n 135908 . 644 . 818
7/8" 5/8" 135910 .755 . 949
1-1/16" 3/4n 135912 .924 1.156
1-3/16" 7/8" 135914 1.047 1.279
1-5/16" 1 inch 135916 1.171 1. 403
1-5/8" 1-1/4" 135920 1.475 1.711
1-7/8" 1-1/2" 135924 1.720 1.956
2-1/2" 2 inches 135932 2.377 2.573




PRENTICE

SERIES TMS
PART NO. PAGE PART NO. PAGE PART NN, PAGE PART Nfl, PAGE PART ND. PAGF
000014 E 19 001621 E 14 002710 D 04 113064 E 04 121505 E 25
000067 E 18 001622 E 10 E 16 113153 E 02 124017 D 02
000085 E 21 £ 12 002796 E 12 114002 F 02 N 05
000086 E 21 E 14 E 14 114006 £ 03 D 06
000458 E 20 001625 E L& E 16 114007 F 03 D 08
000459 E 20 £ 16 003230 E 17 114009 F 02 D 09
000462 E 20 001631 D 04 100013 B 04 114036 E 06 124018 D 04
000563 E 12 001647 £ 18 100014 B 04 E 08 124022 n 09
E 14 001656 E 18 100017 B 04 114037 E 04 125017 D 02
E 16 001658 E 18 100018 B 04 114038 F 03 125018 D 05
E 19 001659 F 18 101308 C 06 114040 E 02 N 06
001660 E 18 101311 C 05 114059 B 02 D 08
000922 C 06 001665 E 10 102005 E 09 114060 B 02 125021 D 02
000928 E 21 001666 E 12 102049 £ 02 115001 F 02 N 05
000929 E 21 001667 E 18 102501 C 02 115002 F 02 N 06
000949 E 19 001673 E 10 C 04 115009 F 02 125023 N 04
001039 E 12 001698 E 17 102502 B 06 115010 F 02 125027 D 08 ‘
E 14 E 18 102504 B_06 116001 F 02 125028 D 08
E 16 001700 E 12 B 08 116007 F 02 125087 D 04
001136 E 17 001718 E 19 C 05 117001 E 08 125093 D 09
001213 E 19 E 20 C 06 117002 E 06 125099 D 04
001268 E 17 001728 E 12 E_02 117003 £ 02 125102 N 02
001269 E 17 E 14 E 04 117009 B 02 n 05
001271 E 17 E 16 102505 B8 08 F 03 D 06
001273 E 17 001729 E 12 E 02 117010 E 06 D 03
001274 E 17 E 14 |* 102506 E 04 117013 E 02 D 09
001291 E 14 E 16 117017 E 06 125107 n 02
E 16 001731 £ 12 102508 c 02 E 08 D 05
001295 E 17 001732 E 12 C 04 117020 B 02 N 06
001451 E 20 001735 E 12 102509 E 09 E 04 D 08~
001478 E 12 001736 E 12 102510 E 06 F 03 D 09
E 14 001737 E 12 102524 B 06 117022 £ 09 125108 D 04
E 16 001738 E 12 117023 E 04 125117 n 09
001601 E 12 001739 E 12 108003 E 25 117204 E 02 125143 N 04
E 14 001741 E 12 110008 E 06 117206 F 06 125163 N 04
E 16 001742 E 19 110027 E 02 E 08 125236 N 04
001602 £ 21 001743 E 19 110087 E 08 117209 E 04 125246 n 08
001609 E 14 001744 E 19 110150 E 06 F 03 125273 N _09
E 16 001745 E 19 110198 E 04 120019 E 25 125324 n 05
001610 E 14 001746 E 19 111006 E 06 121002 B 06 D 06
E 16 001747 E 19 111023 E 02 ! C 02 N 08
001611 E 14 001753 E 19 111033 B 02 C 04 125337 D 06
E 16 001783 E 17 111096 E 08 121003 C 05 125387 n 08
001612 E 14 001798 E 17 111148 E_06 C 06 125454 D 08
E 16 001880 E 20 111188 E 04 E 04 125457 D 08
Q01615 D 04 001881 E 20 112002 £ 08 121004 B 06 126500 D_08
E 19 001883 E 20 112006 E 06 c 02 n 09
E 20 001890 E 20 112018 E 02 C 04 129003 D 02
001616 E 12 002673 £ 12 112097 E 04 E 06 129050 D 04
E 14 E 14 113004 E 06 121005 B 02 129066 £ 18
E 16 E 16 113005 E 06 B 06 130016 B 08
001618 E 14 002707 E 20 113050 £ 06 B 08 130026 D 08
E 16 002709 F 12 113055 E 02 cC 02 135017 E 09
001620 E 12 E 14 113056 £ 08 C 04 135022 F 02
E 14 F lé 113057 E 08 E 02 135028 F 02
E 16 £ 17 113061 £ C6 E 04 135113 B 02
001621 E 10 113062 E 06
E 12 F 06
G 1

* Revised Feb. 1974




PRENTICE
SERIES TMS

PART NO. PAGE PART NM'e PAGE PART Nfi. PAGF PART NI, PAGE PART NO, PAGE
135116 D 02 143584 E 23 151008 F 06 166804 C 06 304206 E 25
135214 E 04 143585 F 23 151110 ¢ 02 166622 c_0s% 304208 C Q2
E 06 143586 F 23 C 04 C 06 C 04
£ 08 143587 F 23 1520603 £ G2 169020 B U4 E 09
135220 E 02 143588 F 23 155002 F 25 180004 R 02 304513 F 03
135222 B 02 143589 £ 23 155009 £ 25 150005 B Q2 304514 E 06
- F 03 143590 F 23 155017 E 25 160012 5 08 F ORr
135236 E 06 143591 F 23 15%018 E_25 F_Q6 304515 B 04
135240 E 04 143592 F 23 155019 F 25 110022 B 04 B 06
135255 E Q9 143593 E 23 155024 E 25 180043 B 08 B 08
135338 E 08 143594 £ 23 156094 D04 180044 B 04 C 05
135346 E 02 143596 E 23 158203 ) 180055 B 08 304518 E 02
135902 F 09 143599 F 23 E 12 180057 B 08 304519 &£ 09
135903 F 09 143602 E 23 F 07 180067 B 04 304524 B 02
135904 F 09 143603 £ 23 158205 F 07 180071 B 02 304526 C 02
135905 F 09 143604 E 23 158223 E 10 180073 B 04 C 04
135906 F 09 143636 E 23 E 14 180099 B8 04 304532 B 02
135908 F 09 143649 E 23 F 07 2019005 F 01 * 304550 £ 04
135910 D 02 144005 B G2 158224 F o7 201083 F 01 305001 B 02
D 05 144006 B 02 156225 F 07 204028 B 02 305003 B 02
D 06 * 144023 B 02 158226 E 10 205063 £ 10 E 06
D_08 146004 E_09 E 14 300100 E 06 E 12
F 09 146010 E 09 F 07 300305 E 25 E 16
135912 F 09 1460172 E 09 |* 158235 E 10 300306 B 08 E 25
135914 F 09 146020 E 09 158240 D 04 300310 E 12 305004 E 02
135916 F_09 146021 £ 09 E 16 E 16 E 04
135920 F 09 146023 E 09 158242 D 04 300311 B 02 E 06
135924 F_09 146024 E 09 | * 1582585 E 10 300406 E_06 £ 08
135932 F 09 146025 E 09 E 14 E 08 E 09
136001 c 02 146026 E_09 158256 € 10 |* 300407 E 04 E 25
C 04 146508 E 09 E 16 300408 E 02 305005 B 06
136009 B 08 147004 E 08 F 07 300503 B8 08 305006 E 25
F 06 147005 £ 02 | 158270 €12 E 10 300506 B 06 305007 B 02
136010 B 08 147006 E_04 158404 E 19 300513 B 06 305008 B 08
F 06 E 06 158407 *E 19 300710 B8 02 C 02
136056 C 06 147024 B 02 F 07 300809 C 06 C 04
136084 c 06 F 03 158409 E 18 300821 B 08 C 06
136145 B 04 147503 E 02 158410 E 17 F 06 E 09
136157 B 08 147507 E 06 * 158419 E 19 302311 E 06 F 06
136162 B 08 147515 E 08 158433 E 20 302415 E 25 305009 B 02
136255 B 04 147516 E 06 (* 158446 E 19 302419 E 09 305105 B 06
136275 B 06 147530 E 04 |* 158748 E 10 302609 E 25 306001 B 04
136912 B 04 147603 F 02 158755 F 07 302811 ¢ 02 * 306337 E 10
136913 F_05 147615 F 03 158757 F 07 C 04 306349 B 06
136915 B 04 147619 F 02 158830 E 10 E 09 306502 € 02
* 136942 cC 02 147628 R 02 166004 C 02 304003 B 02 C_04
C 04 147703 FE 09 C 04 E 12 306712 E 09
138512 E_25 147808 E 02 166005 C 02 E 16 306797 E 02
138706 E 25 147810 E 06 C 04 £ 25 E 04
139501 D 04 147816 F 03 166056 F 06 304005 KW 06 £ 06
142021 E 23 147819 F 08 166057 C N2 304007 B 02 E QR
142027 E 23 147820 E_0& C 04 304008 R_08& 306805 F 01
143511 E 23 147830 F 04 166061 C 02 Eoos  |* 306842 B 02
143581 E 23 151002 ) ¢ 04 304105 R_Q6 3080071 B 02
143582 E 23 151003 E 0R 166062 C 02 3042073 K 06 309605 C 07
143583 E 23 151008 E 04 C 04 304204 £ 28 C 04
166098 ¢ 02 315R18 F 01
166134 € n? 315823 E_01

166137 C o4

165800 C 06

166805 C 06

G 2

* Revised Feb. 74



PRENTICE

SERIES TMS

PART NO. PAGE PART NO. PAGE
451061 B 08 514707 D 08
500068 F _05 b 09
500069 F 05 514708 E 25
501336 F 05 514709 D 04
501337 F 05 514858 B 06
504480 B 02 517018 C 02
506855 B 08 *
507084 E 06 517376 Cc 05
508222 B 08 C 04
508327 C 04 517019 C 04
509097 C 04 900017 F 05
510137 B 02 900353 F_05
510339 C 05 900444 C 04
510780 C 05 900826 c 02
511164 B 06
511165 E 04
511175 B 06
511178 B 06
511199 B 06
511612 D 08

D 09
511613 D o8

D 09
511614 D o8

D 09
512965 C 02

C 04
513280 B 06
514104 B 04
514337 B 06
514338 B 06
514339 B 06
514357 B 06
514373 Cc 05
514374 C_05
514481 B 02
514483 B 02
514485 B 02
514515 D 08
514518 D 08

D 09
514519 D 05

D 09
514520 D 06

D 09
514521 D 06

D 09
514546 C 05
514550 b_o8
514552 D 06

D_09
514553 D 06

D 09
514694 F 05
514695 F 05

G3

* Revised Feb.

74




